Anticoagulation Series | April 2022

### Basics of Warfarin Management: Helpful Considerations

Author: Steve Lee, PharmD

Despite the availability of newer anticoagulants and serving as an alternative in prevention or treatment of DVTs, PEs or thromboembolic stroke due to atrial fibrillation (a-fib)—warfarin is still critical in modern cardiovascular health care.

Warfarin still remains the only oral treatment option for stroke prevention in valvular A-Fib, protection from thrombogenesis from various cardiac valve prosthesis and some hypercoagulable states.

### Warfarin Dosing

Average daily dose of warfarin for patients (all ages) is roughly 5 mg. For patients over the age of 75, average daily dose is about 2.5 mg.

- Start elderly patients (≥ 65 years) on a lower dose.
- Avoid "loading doses" of warfarin if trying to speed up time for therapy effect. Generally, this doesn't improve time to stable anticoagulation status.
- Great inter-individual differences in dosing may exist in each group, but generally, aging yields a gradual decrease in the daily warfarin dose compared to younger patients.

### Starting Warfarin

- Have a baseline INR prior to therapy.
- It can take 5 to 7 days, and even up to 2 weeks, for a full response to warfarin therapy.
- Daily INR monitoring should rarely be necessary for outpatient settings.
- After 3 days of warfarin consumption, check INR. Patients with INRs of 1.5 to 1.6 by this time are usually on a good trajectory for achieving therapeutic level of anticoagulation. No adjustments necessary.
- Adjust dosage if INR is elevating too fast or not elevating.
- Most patients, plan on twice-weekly INR monitoring for a short time, weekly for several weeks then every 2 weeks for several cycles after warfarin initiation. Thereafter, monthly INR checks for stable patients.
- After warfarin changes in stable patients, allow 2 weeks before reassessing and assuming a stable INR response from new regimen (Evaluate sooner for progress, if needed).

# INR is Your Best Friend - The Importance of Monitoring

Always utilize the INR test. INR, in a nutshell, is a measurement on how long it takes for blood to coagulate (Higher INR number = longer it will take to clot). Educate patients on the value of understanding their INR and its effect on dosing adjustments.

### **PATIENTS WHO:**

- Are stable (those requiring few adjustments to warfarin) → Monitor INR monthly
- Have extreme variability in warfarin response
   → increase INR monitoring frequency.
- Require few alterations in their warfarin and appear extremely stable,
  - An extended INR monitoring (6 to 8 weeks) may be reasonable OR
  - 2 to 3 months for more extreme monitoring intervals in patients considered as exceptionally stable, based on recent studies.

Generally, allow 2 full weeks to pass to see full effect from a warfarin dosing change.

# Patient Compliance – Two Essential Tools

Highly encourage patients to use a pill bar in setting up their weekly warfarin regimen. Pill bars can serve two benefits: 1) correct dosage on the right day and 2) when a dose gets missed.

Consider developing a dosing card that matches the pill bar to use as written instructions each time a regimen is changed.

#### Diet Considerations – Think Vitamin K

Warfarin acts as an antagonist against the formation of Vitamin K dependent clotting factors. This activity can be significantly affected by enhanced Vitamin K consumption from foods or supplements. Therefore, stringent dietary restriction of Vitamin K foods are rarely necessary. Rather, good education up front.

- Educate patients on what foods have moderate-high Vitamin K.
- Encourage patients to stay moderate in consumption of these foods and to be consistent on a weekly basis.
- Stable dietary pattern on Vitamin K is the goal not necessarily a restriction.
- Beware of OTC supplements can contain significant amounts of Vitamin K (e.g. Viactiv Chews®, Boost®, Ensure®)

Watch patients carefully when they relocate from their home to an assisted living center or nursing facility. Vitamin K consumption often increases due to the dietary services provided in these settings. Patients may need an increase in warfarin dosing over time to compensate for the added Vitamin K.

### Warfarin Tablets (9)













Peach





Yellow



2 mg 2.5 mg 3 mg 4 mg Lavender Green Brown Blue

Helpful Mnemonic:

Please Let Granny Brown Bring Peaches To Your Wedding

### Therapy "Disruptors"

Patient's responsiveness to warfarin can be affected by the development or exacerbation of other health conditions, such as:

- Major GI illness affecting overall food consumption or the decrease in GI transit time affecting Vitamin K consumption/absorption, thus a gradual INR rise.
- Worsening heart failure or conversion from primarily normal sinus rhythm to predominantly A-Fib may cause a rise in INR.

Intensify INR monitoring in this environment or when other significant health changes occur.

### Drug Interactions: Some BIG, but Mainly Small

Warfarin has characteristics subject to a host of drug interactions. Mechanisms for these interactions involve drug binding sites, metabolism and elimination pathways, including Vitamin K-related impacts. Some interactions can be catastrophic, but the majority are modest; thus, requiring only intensified INR monitoring and minimal dosing adjustments. In most instances, intensified INR monitoring is indicated.

#### COMMON INTERACTIONS TO BE AWARE OF:

#### **Antibiotics**

- Trimethoprim/Sulfamethoxazole: increases anticoagulant effect/INR → Avoid combination if at all possible; if used in combination monitor INR closely and anticipate a warfarin dose reduction.
- Fluoroquinolones & Tetracyclines: potential to increase anticoagulant effect/INR → Monitor INR after 3 days of therapy and assess response.
- Beta-lactams (e.g. penicillin, cephalosporin): Often no impact on INR.

#### **Fluconazole**

 Larger dose regimens over multiple days may increase anticoagulant effect/INR → Monitor INR closely and anticipate potential warfarin dose reduction (generally not a concern with one-time dosing).

#### **Corticosteroids**

 Doses of corticosteroids that seem to approximate a prednisone dose in excess of 20mg/day can increase anticoagulant effect/INR → closely monitor INR during concomitant therapy.

#### **Statins**

Majority of statin medications have little/no effect on warfarin.
 Rosuvastatin may increase anticoagulant effect/INR → Monitor INR after initiation and anticipate a warfarin dose reduction.

#### **Amiodarone**

- Increases anticoagulant effect/INR Monitor patients extra closely following initiation of drug or following a dose increase; can consider an empiric warfarin dose adjustment of 10-20% when initiating amiodarone.
- Has a long half-life. If discontinued or dose decreased → Interaction may persist for weeks to months; anticipate a slow, upward climb in warfarin dosing after discontinuation.

### Dosing Adjustments- Don't Overdo it!

Once patients are warfarin-saturated, INR response to dosage changes occur gradually, but not necessarily in a linear fashion. INR changes can almost appear exponential at times. In most cases, avoid aggressive dosage adjustments.

There are nine dosages of Warfarin, starting at 1 mg up to 10 mg tablets. Despite this, there may be patients who end up needing dosing between two available strengths. If this occurs, simply prescribe two separate tablet strengths to "produce" the needed regimen. Thus, allowing more flexibility for adjustment in fine increments by giving them instructions to consume a combination of each strength, with the goal of fine tuning a weekly dose.

**Example**: 5 mg daily is not quite adequate (INR 1.8 in an A-fib patient) AND 6 mg daily is too much (INR 4.5). Consider 6 mg for 2 days and 5 mg for 5 days as a weekly regimen (e.g. 6 mg on Monday and Friday and 5 mg all of the other days). Reassess in two weeks, titrating as little as 1mg/week by adjusting regimen as needed.

When a patient is nearly saturated with warfarin, a small amount can yield much more "free drug" for systemic effect. Avoid significant dosing changes in patients who may need a small increase or decrease in INR.

### Hold It?

- Avoid holding warfarin doses for patients slightly out of the desired INR range. Simply readjust and monitor.
- Significant elevated INRs can be reduced more rapidly by holding a daily dose or two of warfarin
- Each missed dose can yield an INR drop of 0.8 to 1.0 full INR point with the nadir occurring 3 to 4 days after missed dose (Remember important lag time for response).

### Missed Doses? Always Ask the Patient

- Prior to labs, always ask for potential/missed warfarin doses within the last 7 to 10 days.
   This can have a major impact on therapeutic decision.
- Skipped doses can yield INR drop maximal at 3 to 4 days and slowly rising.

Identifying missed doses can help prevent overanticoagulation when dosage increases are made that might be unnecessary.

### Avera's Patient Education

Avera's custom patient education brochure on Warfarin that is available to order in print from the Marketing Reorder Library. Click <u>here</u> to preview (21-PHAR-26219-ML).

### References

Information presented were developed to assist in the delivery of care and are not intended to define the standard of care.

- Ansell, Jack, et al. Managing Oral Anticoagulation Therapy, Clinical and Operational Guidelines, 3<sup>rd</sup> edition. Facts and Comparisons; June 1, 2009
- Dipiro, Joseph T, et al. Pharmacotherapy, a Pathophysiologic Approach, 7<sup>th</sup> edition. New York. McGraw-Hill; 2008. Chapter 21, Venous Thromboembolism; p. 347-353

Anticoagulation Series | April 2022

## Direct-Acting Oral Anticoagulants (DOACs)

Author: Annette Johnson, Pharm.D

### Executive Summary:

- Direct-acting oral anticoagulants (DOACs) have several advantages over conventional warfarin, including faster onset and offset. There are four DOACs, apixaban, dabigatran, edoxaban and rivaroxaban. Each DOAC differs in their approved indications, dosing and recommendations in special populations. Thus, the selection of DOAC should be based off of individual patient characteristics.
- Stopping DOAC therapy before a procedure is based off of two factors, a patient's pre-procedural renal function and their bleed risk for the procedure.
- Resuming DOACs following a procedure should be based off the bleed risk of the procedure and procedural site
  hemostasis.

|                                 |                   | PREVENTION              |                         |                                    |                                   |            |
|---------------------------------|-------------------|-------------------------|-------------------------|------------------------------------|-----------------------------------|------------|
| Drug                            | Stroke<br>in NVAF | Recurrent<br>DVT and PE | VTE after<br>TKA or THA | VTE in<br>hospitalized<br>patients | Major CV in<br>Chronic<br>CAD/PAD | DVT and PE |
| <b>Dabigatran</b><br>(Pradaxa®) | X                 | X                       | X                       |                                    |                                   | X          |
| <b>Rivaroxaban</b> (Xarelto®)   | Х                 | X                       | X                       | X                                  | ×                                 | X          |
| <b>Apixaban</b><br>(Eliquis®)   | X                 | Х                       | X                       |                                    |                                   | X          |
| Edoxaban<br>(Savaysa®)          | X                 |                         |                         |                                    |                                   | Х          |

### Clinical Pearls

For All DOACs Agents -

- Dosing adjusted with renal impairment
- DOACs are preferred anticoagulation for most patients with atrial fibrillation.
  - Studies have shown benefit for each of the DOACs vs. warfarin in the endpoints of death, stroke or systemic embolic event, hemorrhagic stroke and major bleeding.
- Non-cancer patients DOAC therapy over warfarin as long-term anticoagulation for VTE treatment, per CHEST Guideline recommendations.

See next page for clinical pearls on each DOAC agent.

### Direct-Acting Oral Anticoagulants (DOACs) - 4 Available Agents

### Dabigatran (Pradaxa®)

- Requires twice daily dosing
- DVT/PE treatment: Start dabigatran after ≥ 5 days of initial therapy with a parenteral anticoagulant
- Causes gastrointestinal symptoms in > 10% of patients
- Must be kept in original packaging. Once opened, must be used within 4 months
- Patients ≥ 75 years: Use extreme caution or consider other treatment options due to increased risk of GI bleeding (per Beers list)

### **→** SWITCHING AGENTS

### Warfarin → Dabigatran

Stop warfarin and then start agent when INR < 2</li>

### Dabigatran → Warfarin

- If CrCl > 50 mL/min, start warfarin 3 days prior to discontinuing dabigatran
- If CrCl 30 to < 50 mL/min, start warfarin 2 days prior to discontinuing dabigatran
- If CrCl 15 to 30 mL/min, start warfarin 1 day prior to discontinuing dabigatran
- Agent not recommended when CrCl <15 mL/min</li>
- Agent can increase INR, thus will better reflect warfarin's effect after agent has been stopped for at least 2 days

### Apixaban (Eliquis®)

- Requires twice daily dosing.
- NVAF: If patient has any of the following: Age ≥ 80 years, weighs ≤ 60 kg or a serum creatinine ≥ 1.5 mg/dL → Reduce dose to 2.5 mg twice daily.
- Use not recommended with severe hepatic impairment.
- Patients at increased risk of recurrent VTE after 6 months of therapeutic anticoagulation, recommended dose is 2.5 mg twice daily.

### **→** SWITCHING AGENTS

#### Warfarin → Apixaban

Stop warfarin and then start agent when INR < 2</li>

### Apixaban → Warfarin

- Apixaban increases INR, check the INR near the end of apixaban dosing interval
- Some experts suggest overlapping apixaban with warfarin for ≥ 2 days until INR is therapeutic OR start a parenteral anticoagulant + warfarin when the next dose of apixaban is due. Discontinue parenteral agent when INR reaches desired range.

### Rivaroxaban (Xarelto®)

- Avoid with moderate to severe liver impairment or liver disease with coagulopathy.
- Take doses ≥ 15 mg with food
  - Bioavailability of 15 mg and 20 mg doses is reduced in a fasting state
  - Taking agent with food increases bioavailability of the 15 mg and 20 mg doses
  - Bioavailability for 2.5 to 10 mg dose range is 80-100% and not affected by food
- Patients at increased risk of recurrent VTE after 6 months of therapeutic anticoagulation → recommended dose is 10 mg once daily
- Patients ≥ 75 years: Use extreme caution or consider other treatment options due to increased risk of GI bleeding in this age category (per Beers list)

### SWITCHING AGENTS

#### Warfarin → Rivaroxaban

Stop warfarin and then start agent when INR < 3</li>

### Rivaroxaban → Warfarin

- Rivaroxaban increases INR. Check INR near the end of rivaroxaban dosing interval
- Some experts suggest overlapping agent with warfarin ≥ 2 days until INR is therapeutic OR start a parenteral anticoagulant + warfarin when the next dose of rivaroxaban is due
- Discontinue parenteral agent when INR reaches desired range

### Edoxaban (Savaysa®)

- DVT/PE Treatment: Start after ≥ 5 days of initial therapy with a parenteral anticoagulant; dose is weight based
- If CrCL > 95 mL/min: use not recommended for nonvalvular atrial fibrillation due to increased risk of ischemic stroke
- Not recommended with moderate to severe hepatic impairment

### **→** SWITCHING AGENTS

### Warfarin → Edoxaban

Stop warfarin and start edoxaban when INR ≤ 2.5

#### Edoxaban → Warfarin

- Decrease edoxaban dose by 50% and then start warfarin
- Stop edoxaban when INR is ≥ 2 and stable OR stop and use parenteral anticoagulant with warfarin until INR is ≥ 2 and stable

Content Contact: Annette Johnson, PharmD Last updated: 3/21/22 | Page 2

### Perioperative Management

If anticoagulation (DOAC) has to be stopped for a procedure, hold DOAC based on chart below:

(View Avera's preoperative guideline for full details).

| DOAC  | Pre-procedural renal function  | Low procedural bleed risk  | Uncertain, intermediate, or high procedural bleed risk   |  |
|---|--|--|--|--|
| Dabigatran  | CrCl ≥ 80 mg/dL<br>CrCl 50 - 79 mg/dL<br>CrCl 30 - 49 mg/dL<br>CrCl 15 - 29 mg/dL<br>CrCl < 15 mg/dL | Stop 24 hours before<br>Stop 36 hours before<br>Stop 48 hours before<br>Stop 72 hours before<br>Stop 96 hours before | Stop 48 hours before<br>Stop 72 hours before<br>Stop 96 hours before<br>Stop 120 hours before<br>Consider dTT* |  |
| Factor Xa<br>Inhibitors<br>(apixaban, edoxaban,<br>rivaroxaban) | CrCl ≥ 30 mL/min<br>CrCl < 30 mL/min   | Stop 24 hours before<br>Stop 48 hours before <sup>b</sup>  | Stop 48 hours before<br>Stop 72 hours before °   |  |

<sup>\*</sup>dilute thrombin time assay

### After surgery/procedure is performed, resume DOAC based on bleed risk:

- Ensure procedural site hemostasis. Consider procedure-specific bleeding complications, evaluate patient-specific bleeding factors and collaborate with proceduralist and care team.
- Following procedures with low post-procedural bleed risk, resume DOAC therapy at full dose on the day after the procedure.
- Following high post-procedural bleed risk procedures. Wait 48 to 72 hours before resuming DOAC therapy.
- DOAC dosing should reflect post-procedural renal function

#### References:

- By the 2019 American Geriatrics Society Beers Criteria® Update Expert Panel. American Geriatrics Society 2019 updated AGS Beers Criteria® for Potentially Inappropriate Medication Use in Older Adults. J Am Geriatr Soc. 2019;67(4):674-694. doi: 10.1111/jgs.15767. Epub 2019 Jan 29. PMID: 30693946
- Connolly SJ, Ezekowitz MD, Yusuf S, et al. Dabigatran versus warfarin in patients with atrial fibrillation. N Engl J Med. 2009 Sep 17;361(12):1139-51.
   Doi:10.1056/NEJMoa0905561. Epub 2009 Aug 30. Erratum in: N Engl J Med. 2010 Nov 4;363(19):1877. PMID: 19717844.
- Douketis JD, Spyropoulous AC, Spencer FA, et al. Perioperative management of antithrombotic therapy: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. Chest. 2012;141(2\_suppl):e326S-e350S.
- Eliquis package insert. <a href="https://packageinserts.bms.com/pi/pi\_eliquis.pdf">https://packageinserts.bms.com/pi/pi\_eliquis.pdf</a>. Accessed 2/11/22
- Giugliano RP, Ruff CT, Braunwald E, et al. Edoxaban versus warfarin in patients with atrial fibrillation. N Engl J Med. 2013 Nov 28;369(22):2093-104. doi: 10.1056/NEJMoa1310907. Epub 2013 Nov 19. PMID: 24251359.
- Granger CB, Alexander JH, McMurray JJ, et al. Apixiban versus warfarin in patients with atrial fibrillation. N Engl J Med. 2011 Sep 15;365(11):981-82.
   Doi:10.1056/NEJMoa1107039. Epub 2011 Aug 27. PMID: 21870978.
- Kearon C, Akl EA, Ornelas, J, et al. Antithrombotic Therapy for VTE Disease CHEST Guideline and Expert Panel Report. Chest. 2016:149(2):315-352
- Leung LLK. Direct oral anticoagulants and parenteral direct thrombin inhibitors: Dosing and advers effects. Post TW, ed. UpToDate. Waltham, MA: UpToDate Inc. <a href="http://www.uptodate.com">http://www.uptodate.com</a>. Accessed 3/4/22.
- Patel MR, Mahaffey KW, Garg J, et al. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. N Engl J Med. 2011 Sep 8;365(10):883-91. doi: 10.1056/NEJMoa1009638. Epub 2011 Aug 10. PMID: 21830957.
- Pradaxa package insert. <a href="https://docs.boehringer-ingelheim.com/Prescribing%20Information/Pls/Pradaxa/Pradaxa.pdf">https://docs.boehringer-ingelheim.com/Prescribing%20Information/Pls/Pradaxa/Pradaxa.pdf</a>. Accessed 2/11/22.
- Savaysa package insert. https://daiichisankyo.us/prescribing-information-portlet/getPIContent?productName=Savaysa&inline=true. Accessed 2/11/22.
- Xarelto package insert. <a href="https://www.janssenlabels.com/package-insert/product-monograph/prescribing-information/XARELTO-pi.pdf">https://www.janssenlabels.com/package-insert/product-monograph/prescribing-information/XARELTO-pi.pdf</a>. Accessed 2/11/22.

<sup>&</sup>lt;sup>a</sup>Consider d∏

bFor CrCl <15 ml/min, consider anti Xa level

Consider anti Xa level

Anticoagulation Series | April 2022

Acronyms:

HRS

### Obesity and Anticoagulation

Author: Samantha Trumm, PharmD

### **Executive Summary:**

- Obesity defined in this issue are patients who have a 35 or greater BMI and/or weigh 120 kg or more.
- Oral anticoagulant options for treatment and primary prevention of VTE in obese patients include 3 options: warfarin, apixaban and rivaroxaban<sup>1</sup>.
- Anticoagulation in obese patients with atrial fibrillation based on available literature suggests that warfarin, apixaban, and rivaroxaban have similar efficacy and safety outcomes<sup>2</sup>
- When enoxaparin is preferred or required for bridging, suggested dosing should be based on actual body weight versus capped dosing<sup>3</sup>.
- Anticoagulant selection should take into account patient specific factors, including affordability, renal function, compliance, etc.

| ACC   | Cardiology                           |
|-------|--------------------------------------|
| AHA   | American Heart Association           |
| ASH   | American Society of<br>Hematology    |
| BMI   | Body Mass Index                      |
| DOACs | Direct-acting Oral<br>Anticoagulants |

American College of

#### ISTH Thrombosis and Haemostasis Journal of the American Heart JAHA Association

Heart Rhythm Society

International Society on

Venous Thromboembolism VTF

### Direct Oral Anticoagulants (DOACs)

### Venous Thromboembolism (VTE)

A majority of study patients in apixaban (Eliquis®) and rivaroxaban (Xarelto®) phase 3 trials weighed less than 100 kg.<sup>2</sup> Even though the subgroup analysis of obese patients suggested DOACs were efficacious and safe, data was still limited to include in ISTH 2016 Guidelines. Since then, more research is available (see Table 1). Limited data exists for dabigatran and edoxaban and currently not recommended for use in obese patients<sup>1</sup>.

Table 1 - Efficacy and Safety Outcomes: DOACs & Vitamin K Antagonists (VKA) Comparison in VTE Treatment

|                           | Phase 3 DOACs with VKA in VTE |          | Phase 4 DOAC with VKA in VTE (Including retrospective & prospective studies & meta-analyses) |                   |  |
|---------------------------|-------------------------------|----------|--|-------------------|--|
|                           | BMI > 35 or<br>Weight >120 kg | BMI > 40 | BMI > 35 or<br>Weight >120 kg  | BMI > 40          |  |
| Apixaban<br>(Eliquis®)    | X                             | Х        | Similar outcomes   | Similar outcomes  |  |
| Dabigatran<br>(Pradaxa®)  | X                             | X        | X  | X                 |  |
| Edoxaban<br>(Savaysa®)    | X                             | Х        | X  | X                 |  |
| Rivaroxaban<br>(Xarelto®) | Similar outcomes*             | X        | Similar outcomes*  | Similar outcomes* |  |
| Pooled DOAC               | Similar outcomes*             | Х        | Similar outcomes*  | Similar outcomes* |  |

Similar outcome = DOAC compared with LWMH/VKA; X = N/A Data

### Atrial Fibrillation (AF)

The AHA/ACC/HRS Guideline (2019) for atrial fibrillation does not address obesity when choosing anticoagulation for qualifying patients. However, analyzing literature on obese patients with atrial fibrillation may give guidance on utilizing anticoagulants for this population.

While renal dose adjustments are provided, warfarin may be a better option for obese patients (e.g. BMI ≥ 35 or weighs over 120 kg) with severe renal impairment.

### AF Supporting Literature

### Table 2 - Dosing of Apixaban (Eliquis®) and Rivaroxaban (Xarelto®)

|                           | Apixaban (Eliquis) <sup>6</sup>   | Rivaroxaban (Xarelto) <sup>7</sup>   |  |
|---------------------------|---|--|--|
| Atrial Fibrillation       | 5 mg BID  | 20 mg Daily  |  |
| Dose Adjustments          | At least 2 to qualify:  ☐ SCr > 1.5mg/dL ☐ Age > 80 ☐ Weight < 60 kg • 2.5 mg BID | CrCl 15 to 50 ml/min  15 mg daily  CrCl <15 ml/min  Avoid - Not Dialyzable |  |
| Venous<br>Thromboembolism | Treatment • 10 mg BID for 7 days; then 5 mg BID                                   | Treatment • 15 mg BID for 21 days; then 20 mg daily                        |  |
| (VTE)                     | Prophylaxis  ■ 2.5 mg BID   | Prophylaxis  ■ 10 mg daily   |  |
| Dose Adjustments          | No dose adjustments recommended   | CrCl < 30 ml/min  • Avoid - Not Dialyzable                                 |  |

A study on Rivaroxaban vs. Warfarin in Nonvalvular Atrial Fibrillation (ROCKET-AF Trial) noted a statistically significant<sup>5</sup> lower incidence of stroke and systemic embolism in overweight and obese patients. Moreover, a study published in JAHA, indicated patients with atrial fibrillation on DOACs, concluded similar efficacy and safety across all BMI groups<sup>2</sup> with a majority on either apixaban or rivaroxaban. The AHA/ACC/HRS Guideline expressed Serum Xa levels may be considered<sup>4</sup>. However, there is no established therapeutic range of Xa inhibition and ISTH Guidelines recommends against this<sup>1</sup>.

For DOACs, keep in mind patient specific characteristics, including compliance (once versus twice daily dosing) and renal function. Costs of DOACs may be prohibitive. Patients should check with their insurance provider for coverage. See Table 2 for dosing recommendations.

### Warfarin (Coumadin)

Even though updated guidelines support apixaban and rivaroxaban for obese patients— warfarin should still be considered. Especially higher costs of DOACs for patients and those with underlying renal impairment, where DOAC dosing may be less reliable. INR goals remain the same based on indication. However, obese patients have found to require higher total weekly doses of warfarin to achieve same goal INR compared to those with normal bodyweight. <sup>8,9</sup> Therefore, this should be taken into account along with patient specific factors when their dose (e.g. diet, interacting medications, acute illness, genetic polymorphisms, etc.).

# Parenteral Anticoagulation: Enoxaparin (Lovenox) – Low Molecular Weight Heparin (LMWH)

#### VTE/Bridging:

Avera's Enoxaparin Rounding Policy recommends individualized dosing for obese patients based on indication, renal function and bleeding risk. See Table 3 and Table 4 for weight-based dosing recommendations. For patients weighing 150 kg or more, low quality of evidence exists regarding the use of initial LMWH doses based on actual body weight compared with capped dosing. Due to concerns for potentially under dosing obese patients and the potentially serious consequence of therapeutic failure and lack of correlation between supratherapeutic anti–factor Xa concentrations and bleeding, in most situations, LMWH doses based on actual body weight should be deliberated over capped dosing.<sup>3,10</sup> Monitoring of anti-Xa levels may be considered, but are not supported by 2018 ASH Guidelines.<sup>3</sup>

For example, a 180 kg stable patient on warfarin for atrial fibrillation will
undergo surgery in a week. Patient's CHA2DS2-VASc score is 7 and has
a relatively low bleeding risk. <u>Avera's Preoperative Guideline</u> indicates to
bridge this patient with enoxaparin. Capped dosing suggests a max
dose of 150 mg twice daily while a dose based on actual body weight
would be 180 mg twice daily. For this patient, benefits likely outweigh
the risk for enoxaparin 180 mg twice daily dose.

**Table 3 -** 1 mg/kg Enoxaparin Dosing

| Actual Bodyweight | Dose                 |
|-------------------|----------------------|
| 36 to 49 kg       | 40 mg                |
| 50 to 69 kg       | 60 mg                |
| 70 to 89 kg       | 80 mg                |
| 90 to 109 kg      | 100 mg               |
| 110 to 136 kg     | 120 mg               |
| 137 to 159 kg     | 150 mg               |
| ≥160 kg           | Individualize dosing |

**Table 4 -** 1 mg/kg Enoxaparin Dosing - (Patients with Impaired Renal Function)

| Actual Bodyweight | Dose            |
|-------------------|-----------------|
| 36 to 46 kg       | 60 mg           |
| 47 to 59 kg       | 80 mg           |
| 60 to 73 kg       | 100 mg          |
| 74 to 89 kg       | 120 mg          |
| 90 to 100 kg      | 150 mg          |
| >100 kg           | Not Recommended |

#### References:

- 1. Martin, K., Beyer-Westendorf, J., Davidson, B., Huisman, M., Sandset, P., & Moll, S. (2021). Use of direct oral anticoagulants in patients with obesity for treatment and prevention of venous thromboembolism: Updated communication from the ISTH SSC Subcommittee on Control of Anticoagulation. Journal Of Thrombosis And Haemostasis, 19(8), 1874-1882. doi: 10.1111/jth.15358
- Kaplan, R., Tanaka, Y., Passman, R., Fine, M., Rasmussen-Torvik, L., & Vupputuri, S. et al. (2020). Efficacy and Safety of Direct Oral Anticoagulants for Atrial Fibrillation Across Body Mass Index Categories. Journal Of The American Heart Association, 9(24). doi: 10.1161/jaha.120.017383
- Witt, D., Nieuwlaat, R., Clark, N., Ansell, J., Holbrook, A., & Skov, J. et al. (2018). American Society of Hematology 2018 guidelines for management of venous thromboembolism: optimal management of anticoagulation therapy. Blood Advances, 2(22), 3257-3291. doi: 10.1182/bloodadvances.2018024893
- January, C., Wann, L., Calkins, H., Chen, L., Cigarroa, J., & Cleveland, J. et al. (2019). 2019 AHA/ACC/HRS Focused Update of the 2014 AHA/ACC/HRS Guideline for the Management of Patients With Atrial Fibrillation: A Report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines and the Heart Rhythm Society in Collaboration With the Society of Thoracic Surgeons. Circulation, 140(2). doi: 10.1161/cir.00000000000000665
- 5. Patel M, Mahaffey K, Garg J et al. Rivaroxaban versus Warfarin in Nonvalvular Atrial Fibrillation. N Engl J Med. 2011;365(10):883-891.
- 6. Nutescu, E., 2022. Apixaban: Drug information. In: UpToDate. [online] Available at: <a href="https://www.uptodate.com/contents/apixaban-drug-information?search=APIXABAN&source=panel\_search\_result&selectedTitle=1~150&usage\_type=panel&kp\_tab=drug\_general&display\_rank=1> [Accessed 5 January 2022].
- Nutescu, E., 2022. Rivaroxaban: Drug information. In: UpToDate. [online] Available at: <a href="https://www.uptodate.com/contents/rivaroxaban-drug-information?source=auto\_suggest&selectedTitle=1~1-1~4-rivarox&search=rivaroxaban> [Accessed 5 January 2022].
- 8. Alshammari A, Altuwayjiri A, Alshaharani Z, et al. (October 19, 2020) Warfarin Dosing Requirement According to Body Mass Index. Cureus 12(10):e11047. DOI 10.7759/cureus.11047
- 9. Tellor, K., Nguyen, S., Bultas, A., Armbruster, A., Greenwald, N., & Yancey, A. (2018). Evaluation of the impact of body mass index on warfarin requirements in hospitalized patients. Therapeutic Advances In Cardiovascular Disease, 12(8), 207-216. doi: 10.1177/1753944718781295
- 10. Wendte, J. (2019). Enoxaparin Rounding.

Key Words: atrial fibrillation; obesity; stroke prevention; DOACs; anticoagulants; obesity

Content Contact: Samantha Trumm, PharmD Last updated: 3/15/22 | Page 3

Anticoagulation Series | April 2022

### Considerations for Generic Dabigatran

Author: Don Bladt, PharmD

### **Executive Summary**

In the second quarter of 2022, dabigatran (Pradaxa®) is expected to be the first direct-acting oral anticoagulant (DOAC) to face generic competition. Currently, at least eight generic drug manufacturers have received FDA approval to launch their versions of dabigatran. The likely result of the high level of competition in the space is rapid price erosion, with cost savings of \$250 or more per prescription when compared to brand names, Pradaxa, Eliquis, Savaysa and Xarelto. Preferred generic tiering on insurance plans is also expected. Avera Health Plans (AHP) expects to add generic dabigatran to its preferred generic tier.

Dabigatran currently has FDA approved indications for stroke prevention in nonvalvular atrial fibrillation (NVAF), treatment of DVT and PE following parenteral therapy, prevention of recurrent DVT and PE and prevention of VTE after hip replacement.

Dabigatran hasn't been compared directly to competitors, such as apixaban (Eliquis) or rivaroxaban (Xarelto), but has shown to be superior to warfarin in a randomized clinical trial at preventing stroke and systemic embolism with similar bleeding risk in patients with atrial fibrillation.<sup>1</sup>

| <b>Table 1</b> – Drug Costs of DUACs (As of March 2022) |  |                          |  |  |  |
|---|--|--------------------------|--|--|--|
| Drug Name   | Approx. Cost -<br>30 Day Supply<br>(Atrial Fibrillation<br>Dose) | Insurance Tier<br>at AHP |  |  |  |
| Pradaxa <sup>®</sup><br>(dabigatran)                    | \$600  | Not Covered              |  |  |  |
| Xarelto®<br>(rivaroxaban)                               | \$590  | Preferred Brand          |  |  |  |
| Eliquis®<br>(apixaban)                                  | \$630  | Preferred Brand          |  |  |  |
| Savaysa®<br>(edoxaban)                                  | \$470  | Not Covered              |  |  |  |
|   |  |                          |  |  |  |

Observational studies have shown inconsistent results when comparing the safety and efficacy of DOACs, and the 2019 AHA/ACC/HRS Focused Update of the 2014 Guideline for Management of Patients with Atrial Fibrillation does not recommend any DOAC over another.<sup>2-5</sup> Overall, generic dabigatran may be a more affordable alternative to branded DOACs in select patients.

FDA Approved Indications for DOACs

|                                 | PREVENTION        |                         |                         |                                 |                                | TREATMENT  |
|---------------------------------|-------------------|-------------------------|-------------------------|---------------------------------|--------------------------------|------------|
| Drug                            | Stroke<br>in NVAF | Recurrent<br>DVT and PE | VTE after<br>TKA or THA | VTE in<br>hospitalized patients | Major CV in<br>Chronic CAD/PAD | DVT and PE |
| <b>Dabigatran</b><br>(Pradaxa®) | X                 | X                       | X                       |                                 |                                | X          |
| <b>Rivaroxaban</b> (Xarelto®)   | X                 | X                       | X                       | X                               | ×                              | X          |
| <b>Apixaban</b> (Eliquis®)      | X                 | Х                       | X                       |                                 |                                | X          |
| Edoxaban<br>(Savaysa®)          | X                 |                         |                         |                                 |                                | Х          |

### Current National Market Share and Generic Pipeline

The table below provides the current DOACs on the market with an estimated timeline on when a generic version will be available. Moreover, the table also shows the date when the FDA approved each drug and the percent of the total direct-acting oral anticoagulant market each drug holds (e.g. 3% of all patients on a DOAC are on Pradaxa).

| Brand Name                 | FDA Approval for<br>Brand Name Drug | Generic Name | Estimated Loss of Exclusivity (i.e. Availability of a Generic) | National Market<br>Share |
|----------------------------|-------------------------------------|--------------|--|--------------------------|
| Pradaxa®                   | October 19, 2010                    | dabigatran   | Q2 2022  | 3%                       |
| Savaysa <sup>®</sup>       | January 8, 2015                     | edoxaban     | Ω2 2027  | 0.1%                     |
| Eliquis® December 28, 2012 |                                     | apixaban     | 2027 to 2030   | 64%                      |
| Xarelto® July 1, 2011      |                                     | rivaroxaban  | 2030 to 2031   | 33%                      |

### Considerations for Generic Dabigatran

- 2019 AHA/ACC/HRS Guideline for the Management of Patients with Atrial Fibrillation does not differentiate among DOACs.
- Dabigatran will likely be the only generically available DOAC for 5 or more years.
  - Copay differences between brand and generic tiers may lead to thousands of dollars in out-of-pocket savings for patients.
  - o Cost of generic dabigatran will not be available until the product reaches the market. It is anticipated to cost between \$20 and \$150 per month after 12 months.
- No head-to-head data comparing DOACs is available. Observational studies suggest no or minor differences in safety and efficacy among DOACs<sup>2,3,5</sup>
- Dabigatran may not be appropriate in patients with obesity<sup>6</sup>.
- Dabigatran has not been studied in patients with a CrCl less than 30 mL/min<sup>1</sup>.
- Dabigatran requires at least 5 days of initial therapy with a parenteral anticoagulant for treatment of DVT/PE.
- Dabigatran must be kept in original container/packaging should not be used in patients requiring pill packs or utilizing pill organizers for adherence.

### References

- 1. Connolly SJ, Ezekowitz MD, Yusuf S, et al. Dabigatran versus warfarin in patients with atrial fibrillation. N Engl J Med. 2009;361:1139-51.
- 2. Van Ganse E, Danchin N, Mahe I, et al. Comparative Safety and Effectiveness of Oral Anticoagulants in Nonvalvular Atrial Fibrillation. *Stroke*. 2020;51:2066-2075.
- 3. Andersson NW, Svanstrom H, Lund M, et al. Comparative effectiveness and safety of apixaban, dabigatran, and rivaroxaban in patients with non-valvular atrial fibrillation. *Int J Cardiol.* 2018;268:113-119.
- 4. January CT, Wann S, Calkins H, et al. 2019 AHA/ACC/HRS Focused Update of the 2014 AHA/ACC/HRS Guideline for the Management of Patients With Atrial Fibrillation: A Report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines and the Heart Rhythm Society in Collaboration With the Society of Thoracic Surgeons. *Circulation*. 2019;140:e125-e151.
- 5. Sanders GD, Lowenstern A, Borre E, Chatterjee R, Goode A, Sharan L, Allen LaPointe NM, Raitz G, Shah B, Yapa R, Davis JK, Lallinger K, Schmidt R, Kosinski A, Al-Khatib S. Stroke Prevention in Patients With Atrial Fibrillation: A Systematic Review Update. Comparative Effectiveness Review No. 214. (Prepared by the Duke Evidence-based Practice Center under Contract No. 290-2015-00004-I for AHRQ and PCORI.) AHRQ Publication No. 18(19)-EHC018-EF. PCORI Publication No. 2018-SR-04. Rockville, MD: Agency for Healthcare Research and Quality; October 2018. Posted final reports are located on the Effective Health Care Program search page. https://doi.org/10.23970/AHRQEPCCER214.
- 6. Chen A, Stecker E, Warden BA. Direct Oral Anticoagulant Use: A Practical Guide to Common Clinical Challenges. *J Am Heart Assoc.* 2020;9(13):e107559.

Content Contact: Don Bladt, PharmD Last updated: 3/21/22 | Page 2